Caterpillar assembly #2777682 drawings for  797F Truck.
* Last version maybe changed.
12

Electrical And Starting System Assembly 277-7682 Wiring GP-COLD Weather(Caterpillar 797F truck)

Part NO. 277-7682
Name Wiring GP-COLD Weather
Section Electrical And Starting System
Modifier -COLD START
SNP WSP IESCN SEBP59260856
Updated 2018-10-30
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 797F Electrical And Starting System 277-7682 Assembly

277-7682 Wiring GP-COLD Weather -COLD Start , S/N WSP130-UP, 240-VOLT , Part OF 272-5375 Starting AR-COLD WEATHER, Type 2, AN Attachment
Model: Caterpillar 797F
Catalog: Truck
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 2 5N-5536 5N-5536 BLOCK-FUSE 250-VOLT AC 6 N
2 3 6Y-6815 6Y-6815 Gasket AS CONNECTOR 7 N
2 8X-4711 8X-4711 Boss AS M12X1.75X20-MM M 2 N
1 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 1 N
1 8T-3612 8T-3612 NUT-WELD M8X1.25-THD M 2 N
1,2 26 133-6934 133-6934 Spacer 11X20X25-MM THK 4 N
1 27 140-0174 140-0174 Bolt M10X1.5X75-MM M 5 N
1 28 179-0469 179-0469 Spacer 11X20X40-MM THK 2 N
1 29 190-4885 190-4885 Spacer 11X22X50-MM THK 5 N
1 30 1S-0994 1S-0994 Clip LOOP 8 N
1 32 2Y-5829 2Y-5829 Nut M10X1.5-THD M 1 N
2 6V-8363 6V-8363 Screw 10-32X0.312-IN 12 N
2 35 5C-2874 5C-2874 Nut M5X0.8-THD M 32 N
2 1E 5N-5534 5N-5534 Fuse 15-AMPERE 1 Y
3 39 6V-4298 6V-4298 Bolt M5X0.8X16-MM M 24 N
1 39 6V-5839 6V-5839 Washer 11X21X2.5-MM THK 6 N
2 41 6V-5843 6V-5843 Bolt M10X1.5X45-MM M 1 N
1 7X-3349 7X-3349 SCREW-HEX Head 12-24X0.75-IN 4 N
2 51 8T-0289 8T-0289 Bolt M5X0.8X20-MM M 8 N
2 52 8T-0328 8T-0328 WASHER-HARD 5.5X10X1-MM THK 32 N
1,2 53 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK C 13 N
1,2 52 8T-4136 8T-4136 Bolt M10X1.5X25-MM CM 9 N
1 54 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 5 N
1 56 8T-4182 8T-4182 Bolt M10X1.5X45-MM M 2 N
2 58 8T-4186 8T-4186 Bolt M10X1.5X40-MM M 1 N
1,2 59 8T-4189 8T-4189 Bolt M8X1.25X20-MM M 6 N
2 60 8T-4192 8T-4192 Bolt M12X1.75X25-MM M 3 N
1,2 61 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 4 N
1,2 62 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 8 N
1 63 8T-6466 8T-6466 Bolt M10X1.5X60-MM M 2 N
3 59 9F-9327 9F-9327 SCREW-MACHINE 10-32X0.375-IN 4 N
2 66 9X-8256 9X-8256 Washer 6.6X12X2-MM THK 8 N
2 41 8C-8580 8C-8580 BOLT-SOCKET Head M5X0.8X16-MM M 24 N
2 41 8T-4184 8T-4184 Bolt M12X1.75X45-MM M 1 N
2 62 5V-9221 5V-9221 Spacer 13.8X25X25-MM THK 1 N
1 55 8T-4176 8T-4176 Bolt M12X1.75X90-MM M 1 N
1 33 307-5172 307-5172 Spacer 13.5X25X60-MM THK 1 N
1 64 8T-6685 8T-6685 Bolt M10X1.5X110-MM M 1 N
1 57 8T-4185 8T-4185 Bolt M10X1.5X50-MM M 1 N
1 49 344-5675 344-5675 Nut M10X1.5-THD M 1 N
2 60 8T-4195 8T-4195 Bolt M10X1.5X30-MM CM 1 N
S: WSP / WSP (1 ~ 99999)
: (LEFT Rear Jacket Water HEATER) : (RIGHT Front Jacket Water HEATER) : (RIGHT Rear Jacket Water HEATER) : (LEFT Rear Oil HEATER) : (LEFT Front Oil HEATER) : (LEFT Rear Jacket Water HEATER) : (RIGHT Rear Oil HEATER) : (RIGHT Front Jacket Water HEATER) : (RIGHT Rear Jacket Water HEATER) : (EACH INCLUDES) : (EACH INCLUDES) C: Change From Previous Type M: Metric Part

*Assembly 277-7682 Wiring GP-COLD Weather Suitable for 797F Truck Electrical And Starting System
*Original 277-7682 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 277-7682 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.